High Pressure Pump

SERH-50V

(25

@)
@)

@6 @@ (7
b
J

A
[ W

KOSHIN PUMP

REF NO. | PART NO. DESCRIPTION QTY REF NO. | PART NO. DESCRIPTION QTY
1 0120393 PUMP CASING 1 141 734532076 M8*60 SOCKET BOLT 4
2 0120408 SUCTION FLANGE (SERM-50V) 1 14.2 854255008 M8 SEAL WASHER 4
3 0120398 CHECK VALVE 1 15 0120438 M6*46 STUD BOLT 3
4 743119045 M8-*20 HEX BOLT 3 16 0120439 PLATE SPRING WASHER 3
5 0118078 20A PLUG SET 2 18 0120389 MECHANICAL SEAL 1
6 0120396 FLANGE BRACKET 1 19 0120390 VOLUTE 1
7 0120409 DELIVERY FLANGE* 1 20 0120397 WEAR RING 1
8 0120399 DEL. FLANGE GASKET 1 21 0117990 IMPELLER 1
9 889855056 O RING 1 22 0120448 IMPELLER BUSHING 1
10 0115016 O RING 1 23 0117992 FRAME SER-50V 1
11 743119047 BOLT (M8 x M25) 12 24 0128078 COUPLING SET* 1
12 743119063 M10*30 HEX BOLT 4 28 0120486 CHECK PLATE 1
13 827419008 M8 NUT 29 0118009 COUPLING SET 2
Head Office Ontario

6500 Armand-Viau street
Quebec QC G2C 2J6

241 Consortium Court
London ON NB6E 2S8

Tel.: 1800 463-4412  Fax.: 1 800 665-0349



